P-31-SASWADMALI-SUGAR-32018

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM 4500 TCD TO 5000 TCD,

CO-GENRATION PLANT FROM 14.8 MW TO 18 MW &
MOLASSES BASED DISTILLERY UNIT FROM 30 KLPD TO 50 KLPD

BY

AU Bl y

Ty

®

=

aEYiee Fered! qreard

THE SASWAD MALI SUGAR FACTORY LTD. (TSMSFL)

MALINAGAR, TEHSIL: MALSHIRAS, DIST.: SOLAPUR,
MAHARASHTRA

PREPARED BY

Equinox Environments (India) Pvt. Lid.

EQUINOX ENVIRONMENTS (I) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com
An ISO 9001 : 2015 & QCI - NABET Accredited Organization

[...]
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of TSMSFL decided to go for expansion.



6) Manufacturing Process
Detailed manufacturing process and flow diagram for sugar factory, distillery unit & co-gen
plant are given in Chapter 2 of EIA report. Manufacturing process of integrated project
complex is presented at Figure 1.

Figure 1 Integrated Manufacturing Process Operations

Sugar Factory

Centrifugation

Fermentation [—>| Distillation }|— Alcohol

[ Weighment P e o R ,
(100%q) : Cogeneration Plant :
! iGrid
y Bagasse - Steam - Power !
[ Cane Milling/ Crushing 30 :) Boiler Turbines | |
% i
I > Bller Ash——> Bk Cement Industry [ Factory
. - Pressmud
[ Clarification (4-5%) ——> Manure
L 71 i
 Distillery ATFD > As i
i Manure i
[ Juice Sulphitation ! i
' Conc. !
' Spentwash E
. ' MEE Condensate E
Syrup Boiling ] E | > for Recycle !
{ Raw E
J Molasses (4%) Spentwash !

Sugar (11-12%)

7) Environmental Aspects

TSMSFL has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows:-

A) Water use and Effluent generation:
a. Water use

e Total water requirement for TSMSFL integrated project complex after expansion shall be
to the tune of 2896.5 M3/Day.

e The water requirement for expansion of sugar factory and co-gen plant will be 2361.5
M3/Day out of which 2284.5 M?*/Day will be cane condensate, 15 M>/Day STP treated
water & 62 M?3/Day fresh water taken from Nira Right Canal.

e The water requirement for expansion of distillery will be 535 M>/Day. Out of this, 453
M3/Day CPU treated water, 1 M3/Day STP treated water & remaining 81 M>/Day shall be
taken from Nira Right Canal.

e Total water required for domestic purpose will be 20M3/Day. Out of this, 16 M>*/Day will
be treated water from STP & 4 M3/Day will be fresh water. For more details refer Section
2.7.1.3 of Chapter 2

Details of water usage in existing as well as expansion activities are as follows-



Table S Water Consumption in Sugar Factory & Co-gen Plant

(Norm:100 lit./ MT of cane)

Quantity(M3/Day)
No. Description Existing (4500 TCD & 14.8 | After Expansion (5000
MW) TCD & 18MW)
1 | Domestic 15* 17(2+15%)
2 | Industrial
a) | process 1375%* 1528*
b) | Cooling 472* 525%*
¢) | Boiler feed 202* 225%
d) | DM Plant 54* 60"
e) | Lab & Washing 4* 5*
f) | Ash quenching 1* 1.5%
. 2108 2344.5
Industrial Total (2054*+54%) (2284.5%+60%)
3 | Green belt & Gardening 90* -
2213 2361.5
Grand Total (2144*+69") (2284.5%+62"+15%)
Fresh Water Consumption 12 12

Notes: # - Fresh Water from Nira Right Canal * - Cane Condensate, $ - Treated water from STP

Table 6 Details of Water Consumption in Distillery Unit
(During Sugarcane Crushing & Non- Crushing Season Days)

Quantity (M?/Day)
No Description Existing After Expansion
(30 KLPD) |Crushing Season (180 Days) | Non-Crushing Season (150 Days)
1 | Domestic 2 3 (2%4+1%) 3 (2%+1%)
2 | Industrial
a) | Process 225 396* 396*
b) | Cooling Make up 42 70 (57* +13%) 70 (57* +13%)
¢) | Boiler Make up - 53* 53"
d) | Lab & Washing 1 2% 2%
¢) | DM Plant - 10(7* +3%) 10*
f) | Ash quenching - 1# 1%
532 (453*+60*+19* 532 (453*+79*
Ind. Total 268 9(6% Recycle ) 850§o Recycle)
Grand Total 270 535 (453*+60*+21%+1%) 535 (453*+81%+1%)
Fresh Water
Consumption(Norm: _ 13 13
10 KL/KL of ’ '
Alcohol)

Notes: # - Fresh Water from Nira Right Canal , * - Cane Condensate, # - Distillery CPU Treated water, $ - Treated water from STP

For more details about water budget refer Chapter 2 Section 2.7.1 of EIA report.

b.

Effluent Treatment-

Effluent generated from existing & expansion activities is given in following table-




Table 7 Effluent Generation in Sugar Factory & Co-gen Plant

Descrini Quantity(M3/Day) Di .
escription Existing After Expansion 1sposa
Existing - Septic tank
Domestic 14 16 followed by soak pit
Expansion— Proposed STP
Industrial
a)Process 165 183
b)Cooling 47 52
¢)Boiler 43 46 Treated in existing ETP
d)DM Plant 34 60 havjng primary, secpndary &
- tertiary treatment units.
e)Lab & Washing 4 5
Industrial Total
(atb+c+d+e) 313 346
Norm:100 lit./ MT 70 69
of cane

Table 8 Details of Effluent Generation in Distillery

. Quantity(M?3/Day) Treatment
Description Existing After Expansion Existing After Expansion
Domestic 1 ) Septic tapk followed | Proposed STP under
by soak pit sugar factory
Industrial Sp. wash forwarded | Sp. Wash forwarded
Raw Sp. wash- Raw Sp. wash - | to bio-digester | to bio-digester
240 400 followed by | followed by
concentration in | concentration in
Conc. Sp. wash — | Conc. Sp. wash - | MEE & forwarded to | MEE & dried to form
Process 48 80 composting. If)ov&'/de.r or fprwarded
or incineration.
MEE Condensate- | Condensate-362 | Other effluent treated in existing distillery
189 (316 MEE+ 46 CPU. Treated effluent will be fully recycled
ATFD) in process to achieve ZLD.
Spent Lees — 44 Spent Lees — 70
Cooling
blowdown 4 7
Boiler _ 1
blowdown
Lab & Washing 1 2
DM Plant -- 10
Conc. — 48 Conc. — 80
Ind. Total | 50 238 Other — 462
i) Domestic Effluent

The domestic effluent from existing activities of TSMSFL sugar factory and co-gen plant is
to the tune of 14 M>/ Day whereas from existing distillery is to the tune of 1 M?/ Day. Total
domestic effluent from existing activity of TSMSFL is 15 M3/ Day. Same is being treated in
Septic tank followed by soak pit. After implementation of expansion project, total domestic
effluent from TSMSFL campus shall be 18 M3/ Day (domestic effluent from sugar factory &
co-gen plant - 16 M3/ Day and to that of distillery 2 M?/ Day). Same shall be treated in
proposed STP and the treated effluent shall be reused for flushing and also used for gardening.




ii) Industrial Effluent

From existing sugar factory & co-gen plant operations, trade effluent @ 313 CMD is
generated. Subsequent to implementation of expansion, total effluent generated from sugar
factory and co-gen plant activities @ 346 M?/Day shall be forwarded to the existing ETP in
the TSMSFL premises. The existing ETP is having capacity of 700 CMD & sufficient for
treatment of effluent after expansion too. The treated water from ETP will be used to
gardening & green belt development in own premises.

Presently, raw spentwash @240 CMD from existing 30 KLPD distillery unit is digested &
concentrated in MEE. This concentrated spentwash @ 48 CMD is forwarded for composting.

After expansion of distillery unit composting will not be done. Total raw spentwash
generated @ 400 M3/D will be concentrated in MEE. This concentrated spentwash @ 80
M3/D will be dried in ATFD for powder formation/incinerated. Other effluents viz. spent lees
@ 70 M>/D, condensate @ 362 M*/D (316 MEE+ 46 ATFD), cooling & boiler blow down @
18 M3/D and lab-wash & DM backwash @ 12 M*/D will be treated in existing distillery CPU
having capacity 1032 M?/D. Treated water from CPU will be reused for industrial operations,
thereby achieving Zero Liquid Discharge (ZLD) for process effluent.

B) Air Emissions:

Under existing sugar factory, cogen plant & distillery unit 90 TPH boiler is installed. Bagasse
or Bio-gas @915 MT/D or 14,440 M>/D is used as fuel. Existing boiler is provided with ESP
as APC, preceding the stack of 72 M height.

Steam required for the proposed expansion activities of sugar & cogen will be taken from
existing 90 TPH Boiler. Under distillery expansion unit 22 TPH boiler will be installed.
Bagasse/Coal @ 240 MT/D or 32 MT/D will be used as fuel. ESP/bag filter will be provided
as APC preceding the stack of 60 M.

3 No. of D.G. Sets with 1250 KVA and 500 KVA (2 no.) capacity are provided with the stack
of 5 M height. Diesel about 250Lit./Hr. and 60 Lit./Hr. resp., is used as fuel.
Details of Boilers are presented at table.

Table 9 Details of Boiler and Stack in TSMSFL

No. Description Existing Proposed
1. Boiler Capacity 90 TPH 1250 & 500 KVA 22 TPH
(2 Nos.)
2. Fuel type Bagasse or Diesel Bagasse or
Bio-gas Coal
3. Fuel quantity 915 MT/D or 310 Lit/hr 240 MT/D or
14,440 M*/D 32 MT/D
4. MOC RCC MS MS
5. Shape Round Round Round
6. Height, AGL 72M 5 M (ARL) 60 M
7. Diameter 1.8 M - 1.5M
8. Pollution Control ESP - ESP/Bag Filter
equipment

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2.



Figure 2 Flow Chart of Existing Sugar Factory ETP

[]

Flash Mixer Tank

‘;TGUE”M‘[; (2.2X19M X 1)
=3 Equalization Tank Neutralizati )
on | > Bio- Digester T Tl S Pn.TLfrbe iettler
an
Oil Skimmer -
Mechanism |
(21.6 X 14.9 X3.33M) (6X1.2X2.5M) (116 X13 M) (7.7X6.6 X2.2M) : (8 X6.6 X2.35M)
i
S R R %
1
1
i
1
Treated Water a S?C- Soi 7 .
fier 11 . 2 : t
Tank flie Secondary AerationTank | Clarifier 1 " T:;i on
]
i
1
(8 X5|X2.5 M) - ! ‘
850 X3 M 1 N
aspgam N (18 X16.65 X 4 M} ! 854 x3Mm) E (18X10X2.5M)
1 A ' v
_____________ ] cenaaiansebhaiasah
RAS > ! : RAS >
1
¥ooooch
Final Treated Water \4
Storage (15X5X3.5M)
Sludge Drying Bed — 2 PSF-Pressure Sand Filter
PSF ACF Nos. ACF-Activated Carbon Filter
RAS-Returned Activated Sludge
PARAM TREATED
NO ETERS UNIT EFFLUENT (7.5 X5.0X1.75M)
1 pH — 7-8
2__| COD mg/lit 170 — 240
3._| BOD mg/lit 45 _ 80
4_|1DS mg/iit 1600-1900
Figure 2.6 Flow Chart of Existing CPU in Distillery
P& e i i 1
1 1
1 1
|_ > :
— —>D—> ==
Condensate 1
(325 M3/day) Reaction i !
tank Buffer Tank ; (';Tm_‘:_"a T RAS
1
Equalization Tank (5M X5 M X3 M) ! aTer ( 10(:;axl1¢)0nM ;g M) !
(5M X 3 M X1.4 M) ! Sludge :
' 1
1 1
Reuse as ! !
water source ]
<€-L 1
1
1
1 Flocculator Flash H
ACF PSF - Lo Mixer 1 i
Treated Sump Intermediate  Lamella Secondary v !
5M X 4M X 3M Tank Clarifier ! Clarifier -----==--- ;I,
! (6M@ x3MSWD) Sludge |
'éludge !
Y S S < X
sDB
NO. PARAMETERS UNIT RAW EFFLUENT
1 |pH 5.6
2. COoD mg/lit 2800 - 3000
3. BOD mgflit 1500 — 1800
4. | DS mglit 1500-1800 Note:-
RAS:- Return Activated Sludge

SDB:- Sludge Drying Bed




REOM! NOS
.O MI DUAC
7

Figure 2.9 Existing Sugar Factory ETP Units

.

MI DUAL CAMERA

" Yo) REOHI O TESRES

. O REOMI NOTE 5 PRO
MI DUAL CAMERA

REOMLNOTES PRG=
MPRURECAMERA
A

& Aeration Tank

Clarifier




Figure 2.10 Existing Distillery CPU Units

€5 PRO

CAMERAY s

e

@O ReomiNoTES PRO.
Mi DUAL CAMERA

Figure 2.11 Process Flow Diagram of STP (Proposed)

40 M°/D e Aeration Tank (MBBR) SST
Equalization Tank el Tl -
—> (3X2X2.8M) —e—> (3X1.8X2.8M) (xLex2.6M) [ >
.....>
A T FFT
Bar Screen Cum i ' (2.5X1.6X2.5 M)
0 &G Tank i
(1.25X1X0.8M)
i RAS v
T~
m
x
Note: 2
SST : Secondary Settling Tank o Treated Water Tank
o To Reuse €— 4
FFT : Filter Feed Tank é_ (2X1.8X2.8M)
RAS: Return Activated sludge o ACF PSF
SDB: Sludge Drying Bed

ACF : Activated Carbon Filter y v
PSF : Pressure Sand Filter

SDB-I SDB-II
No Parameters Unit Inlet Outlet 2X2X1IM 22N
1. pH - 6.5-7.5 7:2=75
2. CcoDp mg/lit 500- 600 <30
3. BOD mg/lit 250-300 <10
4. TSS mg/lit 250-400 <5
5. 0&G mg/lit 25-50 <10




M Lt 8

~ . - -

A T 1. &3
§ & 75

i, “4 s

P

-

Figure 2.15 Existing Boiler & APC Equipments

<4—— 72 M Stack




Figure 2.16 Online Continuous Monitoring System

C) Noise Pollution Aspect

1. Sources of Noise

1.

il.

1il.

1v.

In the existing distillery unit, very high noise generating sources does not exist. Noise
levels in the section about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors will be carried out and
enclosures will be provided to abate noise levels at source. Moreover, enclosures to the
machinery will be provided wherever possible.

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).
In existing sugar factory and co-gen; noise-generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

Adequate green is developed in phase wise manner in and around the industry. So that it
further attenuate the noise levels.

2. Control Measures

Control through isolation, separation and insulation techniques. PPEs like earmuffs, earplugs
etc. will be provided to workers. D.G. Sets are enclosed in a separate canopy to reduce the
noise levels.

D) Hazardous Wastes

Different types of hazardous wastes being generated from existing & expansion unit
alongwith disposal methods are presented in Table 10.

11




Table 10 Details of Hazardous Waste

Industrial Quantity (MT/Yr.) '
No. . Category .. After Disposal
Unit Existing .
Expansion
Spent Oil — Cat.5.1 0.16 0.2
Contaminated Forwarded to authorized
| Sugar, Co-gen | Cotton Waste- Cat. 0.2 0.3 reprocessor

& Distillery | 33.3
Empty Containers- 25 30 Forwarded to authorized
Cat. 33.1 re-seller

E) Solid Wastes
Table 11 Details of Solid Waste & Disposal

Quantity (MT/D)
No. Unit Type Existing After Disposal
Expansion
1 Sugar & ET'P S - - Used as Manure
Co-gen Unit Boiler Ash 13 18
(Bagasse)
Boiler i ]
Ash(Bagasse/ -- 5 Sgppheti ';0 f“tCk /
2 Distillery Coal) ement Industry
Unit Yeast Sludge 5 8
Used as Manure
CPU Sludge 0.3 0.5

F) Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under expansion project,
spentwash shall be carried through closed pipeline for spentwash storage and handling
activity shall be entirely eliminated.

G) Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after expansion.

H) Environmental Management Cell

Industry is already having an EMC functioning under its existing sugar, cogen & distillery
unit. Members of the EMC are well qualified and experienced in their concerned fields. This
cell shall be further augmented suitably under expansion project. The existing EMC members
are as under.

12



Table 12 Environmental Management Cell

No. Name of Member Designation Number (s)
1 | Shri Nandkumar G. Girme Chairman 1
2 | Shri Suresh Jagtap Works Manager/Chief Engineer 1
3 | Shri Avinash Gaikwad Distillery Manager 1
4 | Shri Sanjay Pandhare Co-gen Manager 1
5 | Shri Nawaz Shaik Environmental Officer 1
6 | Shri Vitthal Adat Chief Chemist 1
7 |- Lab Chemist 2
8 | - ETP Operators & supporting 5

staff
Total 13

Details of capital as well as O & M costs towards environmental aspects under the existing
sugar, co-generation setup & expansion project are as follows —

Table 13 Capital as well as O & M Cost

. Cost Component (Rs. Lakhs)
No. Description Capital i O & M/ Year
1 | Air Pollution Control : ESP & Stack (72M) 325 40
2 | Water Pollution Control- ETP & CPU 400 60
3 | Noise Pollution Control 25 5
4 | Solid Waste Management 25 5
5 | Occupational Health and Safety 30 5
6 | Environmental Monitoring & Management 30 5
7 | Green Belt Development & Rain water harvesting 100 30
Total
(6% of Existing Investment of Rs. 165.83Cr) 935 150
Expansion Project
1 APC - S.tack qf 60 M along with ESP (22 TPH 2500 50
incineration boiler)
2 | Installation of MEE, ATFD & STP 200 30
3 | Noise Pollution Control 10 3
4 | Occupational Health & Safety 20 5
5 | Environmental Monitoring & Management 15 5
[...]
11. | Green Belt Within Industry premises as | Survival rate of planted | In  consultation | By TSMSFL
well as nearby villages sapling with DFO.
12. | CER As per activities -- Six Monthly By TSMSFL

22




f& amaas AT 2oy Wiaewr &
(f&.am.ar. 2[. . 1e1.)
. dl.s HBIeIoF, dl.s ABIR, [O71.¢ YR, ASRCE JoT
Iz

ALATSAT AT DIWGATET SNBU &Il ¥400 Sl Thifeal TR
4000 Tol UfdfEel, JIEAS THed ¥ .¢ H. TS TR ¢« F.dS T AeifaaT
SIeNYd ITAAT Uhed 0 &.TA. UL 3T, TRJel w0 &.TA. U3, uda

oryarraor

TohedTdTe el J&areirel ATRN2T

? )TN ersa=d

& 3MaTgs ST QTR Tack s (%aﬂ?msgtﬁﬁ), [S[e e rIrA
F. B, 3}, 3/’ T 3/3, F.AN.s AGSIGOR, dl.¢ AR, 7.3 *AeTyR,
FAERCE  JGT JT  IHROTT  Forel IS f&&a@wﬂaﬁam
PIWGATEAT a1 MU Gaal ¥400 Tof Ufddfesl TIafel 41000 <ol UfdfedT,
JEAST Tded x.¢ HA. O TRF ¢ H.0e O Arcial gnenxa Inaioen
Tmed 30 &.TA.UN.E. TRfel K0 H.TA.UN.ET. ®HIow fordioier ahver
B, eI fUIAADIOT Thed B JALARAT ¥400 <Tol Uldigel I
RGN, IMITAN Thed 30 H.CA.U.E. ad wv.¢ d.de IadeT
TahedredT AR SHRoATd IOy e .

B TUdhed IBOTT Jol, TITAROT O BOATAST @@l I, oldy feeel Jzam
f&.2%¥.02.300% JIONEAT FooalIIdcd JUdeS IJATHS (EIA) GSHharral
57.S.0.1533 (E) O <olaxiel ®edl [f&.23.0%.30% Roe GSHthah2Tel
31.S.0.1960(E)] Mgy dA@ el Ie. o.M d1.%].Th.Toa. I a7ex
gmed & (j), 1(d), « (g) (1) =mr o 9o o &I Jdr. Tandd Tohed
JMEOdTen  JIf@Tacqa folrdl O TATaR0NE AIL0T HIOAAT A SIS Al
WIRFTR Tl SRl .

el dacaaed gjadoara dagiel feere gmad.
TRRI ¢ gjadu]ch
gisoen glaguld (F|. DIAISHEN)

forgmer
@ e | eaeaor T@oT
R AT hIJBToll ¥ .Y 33.0Y4 V.Y
| a1&dsT gohed -
SMRTAST ThHed RR.0¢ R.0¢
T@®HOT | 2¥&. ¢} 33,0y 2] 4<¢
R) Uchedrdl Sirem
f&. 3. A1.2]. .. @ Udhedele &. B, 3/t /3 O B/3A, g.Tl.¢

FATSTGeTR, dl.: ABIRAR, f91.3 ACNYR, SRS JGT JT 9.0 BISH
TS Gon JUlfed haord SMell SMa. ALATRAT CIOTALIT AW hIIWTaTT,
JEAST Tdhed T ISMRATe UTdedd [IdRrahaor asony Ia. AW

23



THIIMTGT, JMI0ell Tmed O AsAGT Tmed U fURdIeaoneidy T@oT
gRTH & 4. B. AP . Oorm -3 Tolal JUcdraal - g1
Ssen aMg. axdnod odaaichaol UahedTaiidl SMa2Jch SIA0NY ol &Ichd

JaOTay  alfadendd ool Aeiahsal TItd &elel 3 O o X.3MI.T

el X fafdrer forsmerizen gmrem augirer (aef. o)

w. G & (ot )
e | uzafa | Toon
¢ | TmoT &= 3,192,038
R | uigdTa 8
1. ATW@I  HIFATST, | K4,RER. ¥ 3,000.0 “,RER . &Y
JEAST  Tdhed O
TR Thed
ii. Far &F ¥,330.0 -- ¥,330.0
T@HOT | 4R,48%. %% 3,000.0 £2,4%% . £¥
3 | sf¥a gesT 2,0¢,50¢ . 0 -- 2,04,50< . 0
¥ | T@®oT Wer eF 2,0%,023 . 3%

1) Uhed Uddohial g

f&. M. 1. 2. .. =z Uadoienl @I diE@lel, JMAdell Thed O
BT Tdhed QETALNS aleTall IGIA IMe. Tdddhioll Udmed ool axra
FAGTEGTaoT ArcToran @A ATATA el . Tdhed Tddahial offd Sor
&% ACNATATOT -

dehl 3 Uhed Uadchid ald O &l

0. gadoTe ola
2. dr. SToeqmana Toraar

3. . qroig forxer

¥ )3cargatt foredr amEar

f&. M. 31.%]. Th.To1. Iiean Jfegrean gmor  fAAAchaor Uchedragel  dany
BIOMR ScT@ol O I TMASATOT TTNTTATOT e .

Bl
SEAST
CAARRTAR I TTSTh

24



qHI ¥ JNAF hIIElaT, SIS JOT IMRTAeN Udhedia Scdigal

S o gladr
Tmed PN RALATET BNBU GaTal  [TRANNT SNBT §IaTe | THOT SNsT  graiam
(¥w00 f&. 3. 3Y) (w00 . 3. 3Y) (w000 f&.3W.3Y)
MET IR | AR (22-1% ) LY F . ZaT /. Qo4 H. T /. Q40 H. ol /A
3USATZal
wetat (30%)" ¥0,400 F.Zal/d. X400 H.ZoT/H. ¥4,000 A.Z/H.
TFFs (¥%)" c0ey . T/, €00 .ol /. I o Vi
Aretfaral (x%)” 4¥00 H.Tal/d. %00 A. Tl /. £000 . Tl /J.
NG arar ¥. ¢ H. de/arat 3.3 H. de/arat ¢ H. de/arat
SraTaS ScaT@or FALATAT (30 Tafoda (R0 THROT (40
SUScaIgaar ol &.pa. a3 &. g ar.3) &.pa. a3
IaSIhIs faafe k00 Tom. fo&1. /& w00 fom. for. /&. woo fom. fer. /4.
(emx.TA. ) /Taael sgge
geamee (5.Ta.T. )
3USATZal
T gitge W H. 2o/ R0 H.Zal /. Y H. /.
DS STISTFINRS 5% H. <ol /J. ¥¥¥ H. ol /d. 200 F. TS/
carer aasa -- 50 o . Tal /. R¢50 . Tal /.

fa s * a1 owurer cadoEEa

NWI DI, ST Thed O JI&dqST Thed J@HTAreT Scdigal Ui
gfoT TFelree & .31, T.Ade AET ThaoT -3 AT SISeen Ia.

Y) Umeare 3fase

o I ST B BQMATA FIAAT JTATA ATST QAT FnemId 3ael e
o WX IdGT B ACToNx foIfeTdl, Scdool fofeTdr anfor wIemraed

TP TSh adR hIoARS! Feeayqol s

FehTaIegad UAdEAl ScATGal ST STqal, A, HSHGT O A
QW IATEol IMAS IS0l OMUIAl.  SIOTHF  GTAIeAT  SIOT-2T
hasics U 3o UI 3cigal Relioleh 3cdlied O Scddl
aTATaFONT  UffETAd OTecieal Tedl el gnemad e, el
gehBIeT & hAASel ATl Tl day el ofd.  aefaral &
ANWT DIIATGATAE ST TT05<T.

SICHTBTST ST Qe JTCATRHE FEATAT O IS, JChBIE
B WA JIAIGTALT Thedl AT F&0Jol OTddel oiid. Ao AT
WRITATRATHD AIRTICT ATSAT THATONA JTHRT ha Tl BIal.
USTAGIIT  Fehialerd Toidior ol diax  glediaiel  ATxasadrd
eI HET Zeal FE0Jal gardl IMa.

qarda odrel, J.TaA.T., dharsl, dieio, . J2MAd USHIA §@S
urRjotedl  oimargiotl it glemieTal  fAosIoNITRST  Sugad
STafelol AT BQNAY hIAACS Jehialelen Wd ATSAT TATONHAET ATSTOT
S

25



%) 3caIgal aicean

Sugar Factory

[ Weighment e e S e RS SRR R S e G SR SR NS G e H Ry

(1003%o) 5 Cogeneration Plant :
; ‘Grid
A4 ' '
) Bagasse . Steam - Power!
[Cane Milling/ Crushing i Boiler > Turbines |
% :
o Y Boller Ash——> Brics Coment Indusry [ Factory
3 ) P d
[ Clarification > rff_::?)u ——> Manure
N e Bl T T T T T  ——— S ommEEmEEmssmesmEeEEe :
i Distillery ATFD | s :
H Manure i
[ Juice Sulphitation ' '
' Conc. "
: Spentwash :
( 2 Y : MEE Condensate
Syrup Boiling : > for Recycle !
\ ' /A
E Raw !
| Molasses (4%) Spentwash !
e N ! .
Centrifugation > Fermentation [—>| Distillation [—{  Alcohol ;
Sugar (11-12%)

v) TATAFONITAD GRS TS

f&. 3. 1.2]. Gh.foT. Jfelt  greddad Temdt o ufxomae@e 32T gafaxor
CITRENTaT AToTem (EMP) FT@fOore fordiclal ohel 3Me. &drel  faforer g
TSI ATOT IMed.

g1) Trodrer oy, JTsToAT GiNE o <= ufdeen
i) TToITET oTaY

f&. 7. 1. 2]. T . ToT. Afeam e O Tdndd Tahedlaed SIoT-2aT Tro AT
araRNaedr oA auriiel W aior -

Txantod  foaarmaoneiay  fe. 3. am.2]. .. T Jw@x  dREel O
EATST ThedTAMSTEl TIOAR—I TAOT 1ol 3.4 Tl 1 Ufdfear sdaoh!
FACT. AT <Y .Y "atdll. /feal gam ToN & SIS T 4 "otdll. /Teal
Xday Trol EJeAdl ATSUON Tchedld Tfha aelel O R "Holdl. /feal xdam
aroft & oNAT ST SOTeRIT TIGToATAE S Tael Saal.

26



TTHT 4 RAAI DIIAAGT O AEAST THSAIRANST oAl aTax

qroarer amay (ge 9. /fea)
RAEATAT THeT TQUT fRaiaonsas
@. aqzirer
(vw00 d.2Cal/feat o | (w000 JF.2aT/fEaT O ¢ .
¥.¢ . TS ) =)
. | TR gyt po(3H+949)
3. | Shenform
a. | dravat 230y * e
b. | dfcte ¥o* w4*
c. | OfIrery Fhzra 0% YK
d. | &.va. wie i ot
e. | ota o aifaier w* u*
f. | gre1 ordifeiar o* g.q*
refdrew aray
(atbtotdiets) 0¢ (RO4¥ ¥ YLK (RR¢¥ .4 FH0)
3. wreT + BfYaasr 0" --
TqoT(1+:+3) ERTEN CER S 6. Y (RRew . W HeR* L)

qrse arodrE orTax
(TamoT 00 fo1. /o. 2o
EXIClCIe))

R fT. for.ea

R foT. [ar.ea

I “oirar sTerear 3SR weTRTAg S, *SaAder daaare, $ifsurof ufden umedrger Tfdeem dverer arof

aehl th.5 AeaTa] ST UhedTRITST TIoSATR arasy

qroarEd eTgel (Herdiren /fEa)
o RALATA 30 TooT foRaioaonear «o0 & .ga. . &
.. W& a1 Jlfedd EoNd foem ZHar orfea
ISl BomaH
Breial 3 3(#+9) 3(#+9)
rafdTen
i  ararat Y e ? e ?
ii. feter v 0 0
(wo*+23¥) (wo*+23¥)
iii. wfTex dAhza - w3* w3#
iv. ofer o difkier 2 H e
V. 31.7d. Tele -- 20(w*+3 ¥) 0¥
vi. grer odfier - o o
Y3 Y3
grenform amay %L
e (v43* + 50"+ ¥) (vs3* + 9= ¥)
3
TGO (143) 200 AT s
(¥43™ + 20" +32 *+¢7) (¥43™ + 2 *4+¢?)
gorarax (%) - R% AN
ATsAT AroATAT OTas
(gammor 20 . fo1./ fo. - .3 fp. fa1. .3 fon. fon.
1. greoiae)

2T ¥ AT Gidrea 3UTEn wersTaAge , $ asaroh ufder umearger Ufder derer arof.
* ZaTAeel Aoy HodAe. *amarget a.Ur.g. A goiafeiaa dherer arof.

27




gandd foryarfrhaonsidy JnaTdell UdhedriTdTan UroArE TRHOT IS S
oTfosd omal aTel, JrTdTal L34 Tal . TfdfEal Fachh Fel. TAUS ¥43 Tal
. ufdfesr ol . A.J. LT Ufwen chelel IATeT, 0 Tol . Tldiea
SAANT TH3oTaNe Favel, ¢ Tal . Tfdfeer Trof ifsaroh ufsen Tmearde
T ¢ "ol M. Uldfest Fda aror arol oial oTerea SOl hIcToTAg ST Bide
SRl

T STRATST ThedTTST ST olfsd Eolld e ITdlell 434 Tl 4.
Tfifes Sdoh U0 eeTel SATUahl Y43 ®al dl. Ufdiesl TIoT JAT.AT. Y. HEJ
gfger chelel gI¥el, ¢ ol . Ufdfes arolt Afsaol gfeer gamedrdsl d &
sl M. UfdfEal Zdaay daor Uoft oAl oidredl SGToAT thiloATAgel  vdc
SR et.

. Jrsao ufsar

. EIAl ASTTON

f&. 1. A1.2].Th.THT. Udheaiadlicl eAqTe MW higdiell  JMOT  IEAS
JohedTdgal ¥ Holdiea Ufdieal O ALATT IMIdell Thedldglel ¢ ToldAea
Ofdfest ©ISAl  ASAON  dax Bid. [ORARDIA0Ned]  Tdhedidagal <
Hotdlex Ufdfest TIAT NsUMON Iy BIxcl. J_LAT dAX BIOMX  TISAT
AsAOT B AL S oldx  AThdicdgd  Tigar el GId.
AR HIA0NeTdR  TIILAT  JANSUTOATAR; Tdndd  eIedr  ATSaAoN  afdman
Tchearaied (Tat.21. 41 ufedid ool oiael O &fd Uz fommaimaidl araxer
SRS

. Srafere artsaoh

f&. AT A1.2]. Th.ToT. Thearaidliel @R hIIlall JMOT A&ATST TchedTaigal
¥3 "ol Mex Uldles JASTONT daR BIxdl. foaRieaoneay @
dHRWTST IMOT ASAST TdHeATALS %% Tal Aeq Ufdies ATsAON qonx
BIRCT. & JASUCT AW@F DIRAcATAT AT Areiorah aArsaroT afean
goearAed  (X.27.G1.) AL TesTer  onsel. Ul derel  aisaroh
FOATAT TfAAITATST TS O BfaaaesT [Tpramand! oraael Sad.

Tdnod  fIRdaIchaoNeidy QMaAdel Udhediderd daiy BIOMX USTUTON  ¥5R
"ol drey dfifear & Wcelal, THA.R.3. FAdA ddoaie, argax ol
BTS0l, qicleT &l 31Sa1 IMOT ofd, difRfeT O IBEI =T AIJ_ATT IS
AT ATSAON IeATEAT dH3otie difenRier JoTeaed ufdda der osel.
TfBAa JISATOT & Aeliadal STACILTal O qiciel STAI ADIAINST araxer
SIEGR

T®OT %00 Hol.d.Uldlesl Jdadl [l RVSART dIF  BIacl. ISaART
THA. R.3.7Y ZCEUAS T Dicaloiee el Sxel. Mhicalalced IUSATRT
o "ol A. Uldi@al ST Dhywel TIUSI el oxel. & UASI WA 60
TTaFeN ST . JRIOT hicalolecs JUSART Follalolae el Sadl.

28



TTHI © WY DIAWGT T ASATST Tdhedidgel aAId eIoNy ATSATON

Fisarch(aer. . / fean)
@. augirer RIEATEAT THed TEHOT fegen
fraareaoneras
Tarora
v | TR v B wat. &, G @ied afwen
. | Srenferwm
a. | dravat &Y 23
b. | dmicie ¥ W
P - v DIIITGATEN FTEAEAT
d. | &.vH.gmdrer Wy %0 2.8 e T
e. |eta / difgrer ¥ N
ot THmoT 323 %%,
RMASTTOT TSATOT: 200
fo./%.2ar onewy ©0 A
TERT ¢ SIS Tchedra ASTTON
aage ST "ot M. ufafsar afgan
LA 30 Tt RNEATA RraarreaoTeray
@.Ca. @& foradIsmaoneiay
W .TA. D
aIedr N gaarnad gxeldr ATSaroT
. 2 NN P AN Tfsan Uchearaiedr
T (Tar.21. Y. ) ufsdra
Dol SR
Sirenforeh
ararat I FISATLT- %0 [ ST SIS I SdA2T  ITIoTRS
ETEQT. 4 widiar voo | T THA. 5. 5. q Hyea UH.Z. 3. AL
FReATIT- ¥¢ - et FCEURC O thicalolee FOEURAC O Hhicalale e
ZTEQT' aRT | Serm wmar. HioTeTS S el ST3cl. oSS
RISATLT HFEMISITAST | }ASATRT ITT DHFwal
TTSToreT oirar. uras3/Fofaieiae Gell
Sl
D3NS - R D3NS - IR d ATsaOT H3aTTe diferdier Joreaed ufwdra
(3% MEE+ x% el TS
ATFD)
TS oal - ¥y | € omal - o
%ﬁiﬂ% K ©
LIEGE]
TASTS o B ®
otar aiffater 9 3
&.0a. gomarer - 20
TEoT Hical diexd. Fedrar -
Riearar - ¢ 20
Faq Fax JMSTAON-
FATsaoN-3¢ ¥R

29




ITHAT R JIMEAF IFAGATAS AT .21 O = Tar A

[]

Flash Mixer Tank

Effluent—
346CMD (22X19M X 1)
= Equalization Tank Neutralizati X
on | Bio- Digester BufferTank  |—>]| Pri- TuTt;eniettler

Oil Skimmer -

Mechanism !

1

(21.6 X 14.9X3.33M) (6X1.2X2.5M) (116 X13 M) (7.7X6.6 X 2.2M) | (8X6.6X235M)

i

(_______________.___________V
1
1
i
1

Treated Water : 5‘?‘3- o DA
Clarifier Il <— = ri. Aeration
Tank Secondary Aeration Tank Clarifier | Tank
i
|
1
' I
(8 X5|x2.5Mm) 858 %3 M) - ! ' Y
! ™ (18 X16.65 X 4 M) ! (85d x3Mm) I (18X10X2.5M)
1 ! | \V
_____________ 1 sz ssesrensasei
RAS > ! ! RAS >
1
LAt |
Final Treated Water \'4
Storage (15 X5 X3.5M)
Sludge Drying Bed—2 PSF-Pressure Sand Filter

Nos.

ACF-Activated Carbon Filter
RAS-Returned Activated Sludge

Aeration Tank
{10M X10M X3 M)

Flocculator Flash

Mixer :
Secondary v
Clarifier

(6M@ x3MSWD)

PSF ACF
No [ EARAM | pniv | JREATD (7.5 X5.0X1.75M)
1 pH 7-8
2_| coD ma/it_|__170 — 240
3_| BOD mallit 4580
Z_| DS ma/lit_|__1600-1900
STqHAT 3 AT HAS JEATEn . AT. . o T TS
Condensate D
(325 M3/day) Reaction 1
tank Buffer Tank  Lamella
Equalization Tank (SM X 5M X3 M) i eiiae
(5M X3 M X1.4 M) | Sludge
1
Reuse as i
water source
el
1
1
ACF PSF . Loo>
Treated Sump Intermediate Lamella !
5M X 4M X 3M Tank Clarifier !
1
1
:éludge
SDB
NO. PARAMETERS UNIT RAW EFFLUENT
1. | pH 5.6
2. COD mg/lit 2800 - 3000
8. BOD mg/lit 1500 — 1800
4. |TDS mgilit 1500-1800 Note:-
RAS:- Return Activated Sludge

SDB:- Sludge Drying Bed

30

S



qHAT ¥ MWF DIRWGATAA JNEATA . 21.TT.

Oilv Skimmer ¥

——

—

00 k.wmor!".{m'—‘_b

M1 DUAL CAMERA

([ J@)

Anaerobic

\ Digester

l\

. O REOMINGTES PRO—F
M',OUM CAMERA
A

. O REDMI NOTE 5 PRO
#MI DUAL CAMERA

& Aeration Tank /.4 ‘ Clarifier

31



ITGA « JRATST AT JAeArar 3. AL J.

L e}

REOMI NOTE 5 PRQ,.
Mi DUAL CAMERA

FFT
(2.5X1.6X2.5M)

ACF

40 M?/D B e Tk Aeration Tank (MBBR) SST
] (3X2X2.8M) —e—> (3X1.8X2.8M) (2X1.6X2.6M)
A..‘..>
Bar Screen Cum
0 & G Tank
(1.25X1X0.8M)
i RAS 2
T~
o
Note: §
SST : Secondary Settling Tank o | Treated Water Tank
FFT : Filter Feed Tank £ ToReuse €1 " (7x1.8x2.8M)
RAS: Return Activated sludge ®
SDB: Sludge Drying Bed . .
ACF : Activated Carbon Filter V M
PSF : Pressure Sand Filter
SDB-I SDB-II
No Parameters Unit Inlet Outlet 2X2X1M 2X2X1M
1. pH 65-7.5 | 7.2-75
2. coD mg/lit 500- 600 <30
3. BOD mg/lit 250-300 <10
4. TSS mg/lit 250- 400 <5
5. 0&G mg]lit 25-50 <10

32

—-@-

PSF

v

o




. aIg 3eicior

f&. .. 2].Th.TT. LI JAEATEAT MBI hIqWlell, AGATST Tched  ZoT
ST Uchedrded 0 ol Ufd Il giAdel oigery hrdad e SATST
Ry H.Tol. UldfEel @eral [tx¥¥0 Tal M. Ufdfear @nAeral Jea &0
aTgIel ST, AT GiISel ®.TA.UW. B T@UOT forlaes 3UBIOT wratarer
6. UQUOT o0 HIoARMST digerqen o . 3 o wafael
e .

forarrehaoT Ughedideld I} Tol Ufd dral &eical uiIeid gaifoell Sael.
SITRATST %0 .ol Uldi@al @oral [ R H.<Tal. UldfEaT hiwall J8al &0l
OTOFel oSel. wWRATST 0 . I oot afed L.uar.dr. | oer
heea & dIg UgVOT foldadh SUBIOT J&0[al aiaxel Sadl.

ALAT DPIIWGATHET 340 T.TE.T. }) T K00 . TE.T. &Aaa 3 3T.oM.
e DA gnad. rydrdregorndeia moTdg! aider .. RS wraifren
SIONR Gliel. BT U@NOT O AT Sda Omdr ATEAl @reliel aaerd
feel ae.

dorar R digeryar a freroier daugier

. qagier ALY g
| Sirser gme- Cleee AH.A.Ae Lipees
R | gfardr R0 ol /arat 40 T 400 R Zar/arat
DT (R)
y | RgamEr ganR goraT/ e ToTRT /hras T
EIRICIES
¥ | 3gar (F.2a/fEa) Q4 /¥¥¥o Tal | o ToT. /arat %0 /33
. afdfset
§ | ErgoTaITdy araxerer | SRR TH.TA. TH.TA.
AT
© | gy (alrer /2 Gl aireT atret
v | 3G, A (THAeiE o) o A Y . <0 .
¢ | Reofen  gafelel  UguoT | ®.TA.U. - .U/
foTeFome 3uchaoT gaT heex

FMaarel sar O TeoNAgs BomY  Icaiolal A forafda  ufagror
HIIWcATST dhel g O Ad ST AATSHET Iad.

ST THEUTHE] hAdecal Agal 3¢ H.2al dfd fear Faamr CO, Ieatfola
BISCT Gl Tohiad, Q& Thaol fafcisal AT SFeN Sael IMOT gNadrizn

33



mwmm'mawmm

F

/i

3
'y

Sunih |
iy

fff'

34



3. €dell UguoT
?. eoel forafor eony *Fa

o WY THIIWNGT THSUTHES WNATTR BISa, SRl Fadal, Mol BIRTST AT,
Al B3, D.N.JS B JAGHATRAOT  hIony AN Jad.  IrITden
ThedTaed ©ideid hadclal AaT2TaT FSTeial Sraiedel & Inars foraior
HIOMX A FAdrer. 1.oN. S BT €0el UFUONAT Thadld a6 QTdhdl TOT
SR LN.ON. e had ogdel aicT JRaasT WiSad Faadien  ardad
JEdrer. B, Sif. IS FIJFOT-AT fATIdrer edeil Arardest wo d <o 3 a9 (T)

FachT gAferd s .

o UTR, BIURART, UICIR &S, ch TGl ScIGga AT TGU0T BIxel.

3. foremoT 3UT

o 20Gl fordFOMATST FTraier’Tel, RAAIRTS JMOT FoagelQTel dF aTaIeN Sidrel.
IFATAT, X. IOPATT  DIHANIAGN IATAh JYILT anerar (PPE) gIfoaTd
I8, dIJT edodl UTART HhAT hIoATAMS! SI. T, WS AT Hholrdl AL

UeTad hIoATd Il Iad.
F.Uad YA@ATEl HaT

qordl 20 ©TAch XAARAT Tha-Jram aagirel

Tched afyemor (@r.ea /od)
HT-ATAT TR — o— ; foegare uad
AW IS, | 4.2 R giger 0. 2% 0.3 anferepd gotfdigyen
AT o AEAS | 33,3 HeSlHoes 0.3 0.3 anfergya getfdaar
mica dac
33.9 Tocl theold Y 30 gnfergyd getfdgar

. Yol OFQUME haJT

qFaT 2 TaT I/ ha-Jrar aagirer

Tched THe-Arel afyamor (d.2a [fea)
S S I — : foreaore gaa
AWF HFFST | J. 21U, *eoT 0.¢ 2.0
a EdrS afIedr AT 2 2 W\ FE0Ll OTaFS &Sl
gched (orataT)
TS Thed | dgeraar I -- Y dre forferdaramdT /fardie
(TP RTT+eraTaT) Thae ! ST
Irae erol " ¢ )
.. g. 3o 0.3 0.4 A Fecler oreR

. arArEr 3ded

feATEAT Uchedideld UTRd eaoal, ASTTON IMSUO[h, WIW el foTe LTl
o7 golfeTd Soa1 &. OTEAT 3UFATI AT JAATA. JTEATAN T ol ahl
icoea Bi&a fhdier, 3.21.UN. Ilole FAAer HNel TJARETS, SoTATS!

¥eTditeT Utasaer oy & faradriYcaordeid Uloell Siiael.

35




91. forarer o gl arerat

eATEAT Thedigideid AeTq™e TUFWOT fordmor ds®w (MPCB) fvor deatd
JRAThd ATSATOT UfeAT O fiesare, Oram OI/ART HaIT O Hol
BIaeoT O ficaare dl@ o1y Scaiolal &§. A Hglal @UATd SereT
A DTS O foladiidl HISHIIUOT TMeTal el Giid. BT AIATEdl
TxAnoa frdaIehaor Udmediderds! di@ell oxe.

F. TATAIOT CIATREATTST TrSImaT

f&. 3. 1.2]. . TT.9ed  udfogor  oaoRads  fasrer  @Rigd g, AT
fasmendeT d AT ITa R1erA o1 HWA@ eENder AeT Al g
grafeiel gad. AT O Tdiod TITAFOT GIAETTS [AATTAA S T
TSI HATOT—

dordaT R TATAFOT GATRETTS AT

TWATCIRATST SIMSTOTN-1 WaTem dagiel @IeleTdaor -

IRl 93 WA TSI warar daagier

m. Gl e CiCel

¢ | . SToemara forRd ETRT ?

R | Y. AT SeTaTa R—ran Jfoteiea ?

3 | 9. SASTT SNBSS SMRTAGT THATRT 2

¥ | 9. JioTT ulew AEAST CIALTADH 4

« | 4. Grore Qe gATAROTT SrferaTaT 2

¢ | 4. fose grsa AT FAITAS 2

e |- AT FATITAR R

A F.21. 4. gfgaes o xdx Y
XSTH
CHOT &

FeAEAT d  fIAIhI0T  UdhedidAdiel TATAROT TeHhialld! d <Jredn

. quzier =Y (F|. @ FL)
AT o @S
S[daorE Gl
g | RNEATEAT THeATRTST
2. | sar Uguor fordmomandr F.TRT.UN., A IAEN RY.0 %¥0.0
fererofr
R. | 51 uguoT foremor .21 o ... %00.0 0.0
3. | eorelt TUguoT foreimor 4.0 4.0
¥. | ol haal dHololde 4.0 4.0
Y. | CIORIAAEIS IR O JIeiradr 30.0 ¥.0
%. | CotalIadica dlfoTcAIalT O dolsidc 30.0 ¥.0
v. | BfYa Tzt s a AT diex BIdfac T 200.0 30.0
THOT R34.0 240.0
o | fORarTehgoT UahearandT
?. | R <To ufy daraT widey, ¥.0a1.W., 0 . AR 2400.0 40.0
fererof
. | oter Tuguor foreimor STP, MEE o ATFD 200.0 %0.0
3 €aell UguoT fordzoT 20.0 3.0

36




quazier TE (F|. T A
EIreral) o F@9Te
RIGLLC) el
CIAITAMNTIh N0 O JI&aar 0.0 5.
UooaTIRdicd difoiecaiol a Jolerde 4.0 .
T@oT 9¥Y .0 ’3.

) AaTdie BAdf¥SaT Jicheda

* Thedld TQ@OT &1F - 3,192,038 Tof 4.
o TQ@OT AT &1 - 2,02,003.3% Tl aN.
o AR OMh TTSHaT - w0 T,

> Pheia srdfagsr
o PUST BIATXSIT &F - ¥,¢4 aal .
. DU BIOfXS ST AT oM TN - 4,3% .5 ol .

> AFBIT BIAfRIZ T
o DA BIATISST &F - ,23,042.3% Tl 4.
o AWM BIATSIT AL forosonx TON - R,3¥% Hal .

Uiy BIOAZ T IMON AIH BIAIXS T AEel STede BONY TTOTN -
K,3%4 + Q,I¥E = 3¥,5%% Hal .
FEOTOIT 3¥ @RTegl foreaf (ML)

) Bf¥a a=T AfEar
ahT ¥ SEFhoordl AlfSAar
& (oef. &)
&, auaier el = |
T®OT & 3,92,012

R | TigoTa 8F

1. AT@T  HIaW@Iel, | U4,RER. 8% 2,000.0 K9,R&R . &%
AEATST ahed a
STATS Tdhed

ii. Fadar e ¥,330.0 -- ¥,330.0
TAOT | 4R,48R%.%% 3,000.0 £3,4%% .« ¥
3 | Bfaa gezT 2,0¢,50¢ . 0 -- 2,04,50< . 0
¥ | THOT Wl &F 8,0%,083 . 3%

&d Tzt fUsfaid HIoATAMST SPM, SO, U Scafolel AT ©TET  TUTFLBAToT
foramaTad Bdeenr gmad. SPM, SO, JTAT IcRAololigad BIONX TUROTNHA THA
aa
forenfora Bid Tzardial SISIge ISISIded daIad BION-AT  €deirar  aradar

DHIoAR IAJad FT BRAA TET Ut @rdcd  IrEiden  3s.

DA BISoT TG BIOTX €06l TFUOT Dl BIOTA dAd BId. AT
SO, ZMOT earelt UgWOT fordFoT &. oTd <IgNd vdal &fad Tzl foraral o

haAEideia fafdrer Sdresr s eeTas el s

37




) 3oty o gnfdfar foraTar

;AAMTH O i forepTaT  gideta Udhedral heaelloll dlglal 0 fov. 37
UR" eEAdieT oAt AFLOT Bl Jel. AT Sideid IAfFdchixedT rchizdr
oUW FAIMST TQSNTCN&EIY TOATT FNeAT. JNereh Aaaranas’ EIA faare
AN THFOT — 3 JATANSIh O eI fOhTaT T TaT. AN O Ieich
foronTal gremaiTaAdier forararor gnfor forshs gérer TamoT

AT AT UFAIQT oNdiAed JdoTsld Jf0em STy chi; TUoArRr Tro,
Terfdter 218701 3Ifdrem,  Qiremerdr, direl, dielenl  OTagd  Jf0Em O
AT QTSOTeh IfUeM SUcTeEl Ied.

AT AT TGHATQT AIhIABAT STl HATR FITeiell I AT FBIT
HII0T ST QTAl IE.

HIIHGATFR  EMoTch ellchiol U@l IMOT JTIFTTOT JsTony gfore
ST

AT SNATHET ST oATIOT JfALAT AT, Well e aard forgaeren
"ol Thadl J AT JYfoer A JHa e .

IR T FI JAIAF JAON-AT FTACTNET & 3eSThigSTer ardfa Ad
FTHAIAT IS

38



¢) uiozor fowee auzolt ariae

FFATATST ToTaserear oMl QAaiaol Yol 0% AL hIoATd el
BIAr. Udaiford Uthedieal AATAAeAT SaATATeT TRddaear dAlladraiidl &ar,
TONT o AT FOPT F. SNSSIaT AT AT 0% o H 0% HFEI Thell arel
BIAT. AT TXATATALY AR 0% o N 0% AT FIFATGTeAT DICTAAHAEY ST
T AETA TTHe Dl . A JEAA fardra dFOE afEd B
I fOTeTiohsa ToaTd el e sanaied gefeier arof, ardy, 2rdr gnfor
ol &. AT Ia.

. Gideiar alay

STdaT OTaRTEdT JSATATHAES SO FTSll, DPIRBTol, SioTel, I IMOT FeBTar
%. oA foama oherm orar. *fEda asdr & fufdeg fedy daiogee
ST hl STaTeToTaNgfaadhT, TRl drferd, aid 3ifh Jfden Sranzresy, aE
URGY SIS FAONR O SleTaRrel TEIs 10 . dgel ©oATd el
e

U. FIRATTINST fooserean Sieiteirenr amax / TATAeIciGieel
derdT 24 STdfleien arax |/ oAraerelstdial